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Industrial




Item Code Alternate Code Extended Description

524119
524713
532177
532178
532179
532183
532184
532185
532187
532188
537082
537083
576636

532263-36
532263-56
532263-58
532263-53
532263-70
532263-50
532263-17
532263-16
532263-45
532263-73
532263-53
532263-72
532263-12

Belt Disc Sander 6"X48"-Base 532263-36
B/Disc Sander Ch Back Stop 532263-56 In Plastic Bag
B/Disc Sander Ch-Bracket 532263-58

B/Disc Sander Ch Motor 240V1Hp 532263-53
B/Disc Sander Face Plate And Pulley 532263-70
B/Disc Sander Ch Drive Roller 532263-50
B/Disc Sander Ch Idle Roller 532263-17

B/Disc Sander Ch I/Rollr ShAFt 532263-16
B/Disc Sander Ch Dr/Roll ShAFt 532263-45
B/Disc Sander Ch Dust Chute 532263-73

B/Disc Sander 9X6"China Motor 532263-53
B/Disc Sander 9X6"Ch-Face Plat 532263-72
B/Disc Sander 9X6"China Switch 532263



https://www.toolex.com.au/products/524119
https://www.toolex.com.au/products/524713
https://www.toolex.com.au/products/532177
https://www.toolex.com.au/products/531878
https://www.toolex.com.au/products/532179
https://www.toolex.com.au/products/532183
https://www.toolex.com.au/products/532184
https://www.toolex.com.au/products/532185
https://www.toolex.com.au/products/532187
https://www.toolex.com.au/products/532188
https://www.toolex.com.au/products/537082
https://www.toolex.com.au/products/537083
https://www.toolex.com.au/products/576636

CT180 PARTS LIST No. DESCRIPTION SIZE | Qty

35 | Spring 1

No. DESCRIPTION SIZE Qty 35 | Base 1
1 | Feet 4 37 | Strain Relief 2
2 lleg 4 38 | Nut M16 1
3 | Carriage Bolt M8x12 20 39 | Support rod 1
4 1 Nut M6 4] 40 | Sleeve 1
5 | Flat washer 8 44 44 | Layer board 1
6 | Upper Long Braces 2 42 | Bearing 80102 1
7 | Bolt MB8x30 | 6 43 | Screw M4x12 | 2
g | Upper Short Braces 2 44 | Washer 1
g | Nut M8 20 45 | Main Shaft 1
10 | Screw M4x8 8 46 | Key B5x28 1
11 | Switch box 1 47 | Dust Port 1
12 | Switch 1 48 | Dustcap 1
13 | fixed plate 1 49 | Screw M8x12 | 3
14 | C-Ring 12 2 50 | Drive Roller 1
15 | Bearing 80201 2 51 | Washer 1
16 | Idler Roller Shaft 1 52 | Pin A5x12 | 1
17 | Idler Roller 1 53 | Motor 1
18 | Fulcrum Bar 2 54 | Bearing 80103 2
19 | Spring Pin 4x16 2 55 | C-Ring 35 1
20 | Screw MEx16 2 56 | Wark Stop 1
21 | Spring 1 57 | Screw 1
22 | handie lever 1 58 | Plate bearing 1
23 | Handle Knab 1 59 | Support 1
24 | Knob A 3 60 | Nut M6 2
25 | Belt Guard 1 61 | Screw M&=30 2
26 | Abrasive belt 6" x 48" 1 62 | Miter Bar 1
27 | Screw M5x16 2 63 | Tapping screw ST4.2x6, 3
28 | Flat washer 5 2 64 | Dust Port 1
29 | Spring washer 5 2 65 | Worktable 1
30 | control agent 1 66 | V-belt 1
31 | Nut M4 8 67 | Pulley 1
32 | Spring 1 68 | Guard 1
33 | Control block 1 69 | Screw M8x12 4
34 | active plate 1 70 | Disc Plate g" 1




Na.

PESCRIPTION

SIZE

Qty

71

Abrasive Disc

9"

72

Screw

M6x16

73

Washer B

74

Angle support

75

Table Support Bracket

78

Pointer

77

Plug

78

Bolt

78

Knob

80

End cap

81

Knob

82

Bolt

83

Cover plate

84

Screw

M4x16
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85

Bolt

M8x16

—
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86

Lower Short Bracket

87

L.ower Long Bracket

88

Bolt

89

Round pin

90

Miter Gauge Body

a1

Washer

@15

92

Knob

93

Screw

M5x6

94

Flat washer

95

indicator
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